

# canesis test report

Canesis Network Limited  
Private Bag 4749, Christchurch, New Zealand  
Corner of Springs Road and Gerald Street, Lincoln, Canterbury  
Tel: +64 3 325 2421, Fax: +64 3 325 2717

10/21



## LABORATORY

## No.06/291

(Please quote this number in all correspondence)

CLIENT:  
Carpets International Thailand Public  
Company Ltd  
80 Moo 1,  
Tambol Bangkuwat,  
Aumphur Muang,  
Pathumthani 12000  
THAILAND

SAMPLE RECEIVED FROM:  
Carpets International Thailand Public Company Ltd

Date: 07/02/06

SAMPLE DESCRIPTION:  
Machine tufted tiles  
22oz/sq.y, 100% nylon, Needle Punch Backing

Attn: Benjawan Sirikiattikul

Client Order No.:

Client Reference:

1

### ISO 3415-1986 DETERMINATION OF THICKNESS LOSS AFTER BRIEF, MODERATE STATIC LOADING

No of samples tested: 2

Average original thickness (mm)	9.72
Average thickness after 2 hours compression (mm)	6.03
Average thickness after 15 min recovery (mm)	9.31
Average thickness after 30 min recovery (mm)	9.39
Average thickness after 60 min recovery (mm)	9.42
Thickness loss (mm)	3.69
Thickness loss after 60 min recovery (mm)	0.30

### ISO 3416-1986 DETERMINATION OF THICKNESS LOSS AFTER PROLONGED, HEAVY STATIC LOADING

Average original thickness (mm)	10.01
Thickness loss after 24 hours compression (mm)	2.00
Thickness loss after 2 min recovery (mm)	1.83
Thickness loss after 1 hour recovery (mm)	1.35
Thickness loss after 24 hours recovery (mm)	0.90



All tests reported  
herein have been  
performed in accordance  
with the laboratory's  
scope of accreditation

L A Greer, Testing Manager  
Signatory

22/02/2006



International Accreditation New Zealand has a mutual recognition agreement with the National Association of Testing Authorities, Australia (NATA) such that both organisations recognise accreditations by International Accreditation New Zealand and NATA as being equivalent. Users of test certificates are recommended to accept test certificates in the name of either accrediting body.

TERMS AND CONDITIONS: The client, upon receipt of this Report is deemed to accept the terms and conditions printed on the reverse of this report.

